
RIVERfRON~ 


CERTIFICATE OF CONFORTVIANCE 


PURCHASE ORDER NO. 
--~~~------------

RIVERFRONT STEEL SIO NO.' 
~~~~~~~--

WE HEREBY CERTIFY THAT THE MATERIAL FUR\JISHED ON 
THE ABOVE MENTIONED SALES ORDER NUMBER MEETS 
OR EXCEEDS THE SPECIFICATIONS CALLED FOR BY THE 
ABOVE LISTED PURCHASE ORDER. 

SINCERELY, 

INSIDE SALES 
RIVERFRONT STEEL, INC. 

STRENGTH IN SERVICE 
F~iverfront Steel, inc. . 10310 S. Meda!lioil 

Ph 51 769.9999' Fax 513769.9600 . i 
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6870 Highway 42 East 

CDNAS NORTH AMERICAN METALLURGICAL TEST REPORT Ghent, KY 41045-9615 :: 
STAINLESS (502) 347-6000 :IJe.: 

Certificate: 91.4223 01 Mail. To: Ship To: Pate: 1/30/2014 Pags: 1 Of :l. ~ 
Steel; 4~6 :IJ 

Finiah; Cold Draw ;a 
Pia/Thk: .3750 in 	 0Customer: 0245 001 

Leg Length: Z 
NAS Order; LP 8343 1 Lengt:;h: 144.00 in -I 
Your Order: P54379.9-423 Item Code: 509909 Corrosion: (J) 
------------~~--~~~------------------------------------~R~E~M~A~R~K~S~--------------------------------------------~
PRODUCT DESCRIPTION; m 

COMPL~ES W/REQUlREMENTS OF DFAR 252.225-7008 EU D!RECT!VE rRound Ear, Annealed, Cold Draw 20:l.1/65/EU.RoHS. EAF+AOD+CC. NO WELD REPAIR. MELTED AND MFG
UNS S41600 EN 10204 3.1 IN USA FREE FROM MERCURY AND LOW MELTING ALUOY CONTAMINATION 
ASTM A5B2/12, ASTM A484/10 
AMS 5610N TYPe 2, QQS-764B, ASTM A3:t4/0S o 
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CHEMICAL ANALYSIS CM(Country of Melt) ES(Spain) US{Unlted States) ZA(South Africa) JP(Japan) Chem:ical Analysis per ASTMA75l/0S 	g 
CD 

Heat:; Supplier # CM C % CO % eR % co % l-aN 

K4H3 us .130 .02 12.B1 .31 .71 

% 

.31 

MECHANICAL PROPERTIES 
1 d HS .2YS UTS RA Elng Hrdy 
0 i NO. KS]; K8I % % 2" No. 
c r 

BGOOOB4 R L 209.0 92.24 98.82 55.61 9.80 37.0 
BGOOO85 R L 209.0 92 .24 98.82 55.61 9.80 37.0 

% MO % N % NJ: % P % s % 
o 
CD 

.03 .032 .40 .030 .3575 o 
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NAS hereby certifies that the analysis on this certification is correct Based upon the results and the accuracy 
Technicalof the test methods used, the material meets the specifications stated. These results relate only to the items 
Dept.Mgr. ------------------- ­tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS ERIC HESS 
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~inish: Cold Draw . Xl 
Customer: 0245 001 D:l.a./Thk: .3750 ;J.n 0 

Leg Length: Z 
NAS Order: LP 6815 2 Length: 144.00 in -I 
Your Order: P537546-423 Item Code: 509909 	 corrosion; 00 

----------------~~~----------------------------------~~~~~~-------------------------------------------IPRO DUe_~Pl!l S C R I _~'l,':c 0 N 	 REMARKS: m 
COMPL:rES W/REQUIREMENTS OF DFAR 252.:225-7014A-l EU DlRECTrvE ~ 

Round Bar, Anneal.ed, Cold Draw 201.1/65/EU.RoHS. EAF+AOD+CC. NO WEJ..n REPA:IR. MEL'l'ED AND MFG
OMS 841600 EN 10204 3.1 IN USA FREE FROM MERCURY AND LOW MELTING ALLOY CONTAMINATION
ASTM A582/12, ASTM A4S4/10 
AMS 5610N TYPe 2, QQS-764B, AS'l'M A314/0B o a'-r\?) ;t!: 

..} It\- -I 
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BF84362 3326 BF84366 3259 ::l. 
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CHEMICAL ANALYSIS CM{Country of Meit) ES(Spaln) US(Unlted States) ZA(South Africa) JP(Japan) Chemical Anal.ysis per ASTM A751/08 ~ 
CD 

Heat Suppl.ier # eM c % CO % CR % CU % MN% MO % N % NI % P % S % CD 
o 

J7R9 	 US .U6 .02 1.2.80 .24 .62 .03 .036 .22 .026 .3350 o 
c 
(J),..... 

SJ: % -u o.22 ;t1: 
- - - - - - - - -------------------'" -U 

.j:>.MECHANICAL PROPERTIES 	 o 
,-------~~--------------------------------------------------------------------------------------------------------~w1 ~ liB .2YS UTS RA El.ng' Hrdy 	 ~ 

o l. No. KS1 KS! % ". 2 It No. 0 
c r 0 

o61"84362 R L 205.0 93.1.6 98.56 51.97 9.03 39.0 o .......
B1"84.365 R r, 205.0 93.15 98.56 51..97 9.03 39.0 

~ NORTH AMERICAN 	 METALLURGICAL TEST REPORT 
~ STAINLESS 

Certificate: 885153 02 Mail 'l'o: Ship To: Date: 
Staal; 

6870 Highway 42 East 
(I)Ghent, KY 41045-9615 :: 

I.:'M\ '247-6000\..;IV"",, ..J" 	 ,_ 

10/29/2013 Page: ~ Of ~ ~ 
416 ~ 

NAS hereby certifies that the analysis on this certification is correct. Based upon the results and the accuracy 

of the test methods used, the material meets the specifications stated. These results relate on!y to the items Techn:i.ca1 _~__--:=::::;-~;;-;;-;:;-__________ 
~~--- -'"'~~--
tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS Dept.Mgr. ERIC HESS 

http:Anneal.ed

